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21 Concrete mix proportions

Mix number 1 2 3 4 5

Cementitious material
Type 1 portland, b 700]| 630} 680f 620 700

Fly ash, Class C, 1b 120 110} 120y 110} 120
Total 820] 740| 800| 720| 820
Fine aggregate, Ib 1145(1295|1135(1275]{1140
Coarse aggregate, Ib
12 1o 34 in. - — | 555} 555 —
a4 in. -#4 1760(176011295{1295|1750
Total 1760|1760|1850{1850}1750
Admixture, oz
Water reducer 33y —| 32 -] 29
HRWR ~1 90| —1| 85| -
Water, net Ib 295] 265 280| 250! 295

Water/cement+({ly ash ratio| 0.36 0.36| 0.35 0.35{ 0.36

1 1b=0.4536kg ; 1 0z=29.57cm’.
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" 2 Plastic concrete test results
Mix number 1 2 3 4 5
Stump, in. 312 | 4374 | 3374 | 234 | 41/a

Cement factor, sx/yd?|817.8|742.6]789.6(714.4]|808.4
Air content, percent 1.8 1.1] 1.6 1.8] 1.7
Unit weight, Ib/ft? 149.7(152.9]151.41151.0(149.3

lin.=2.54cm ; 1lyd*=0.765m" ; 1 Ib/1t*=0.0624kg/m>
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3 Summary —Creep loads and elastic strain of creep specimens
Mix number 1 2 3 4 5
Stress-strength | 0.4 0.3 0.3* 0.2 0.4 0.3 0.3* 0.2 0.4 0.3 0.3*¥ 0.2 0.4 0.3 0.3* 0.2 0.4 0.3 0.3* 0.2

ratio f./f"%

Applied stress |3514 26352635 1757|3294 247024701647
{7 psi

342225662566 171113218241424141609 371227842784 1856

Elastic strain, {808 644 572 405|593 488 509 287
10-6 in./in.

801 553 570 416|750 545 538 409 {814 636 639 364

1 psi=(1.45E—04)Pa ; 1 in.=2.54cm. *Sealed specimen.
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X 4 Compressive strength results
Mix number 1 2 3 4 5
3-day compressive strength, psi

Cylinder #1 5130 4450 4320 5010 5400

Cylinder #2 5200 4320 4480 5130 5310

Average 5170 4390 4400 5070 5360
7-day compressive strength, psi

Cylinder #1 6580 6190 6320 6160 6360

Cylinder #2 6070 6180 6370 6010 6470

Average 5330 6190 6350 6090 6420
28-day compressive strength, psi

Cylinder #1 8760 8300 8560 7880 9140

Cylinder #2 8810 8170 8550 8210 9420

Average 8790 8240 8550 8050 9280
56-day compressive strength, psi

Cylinder #1 9360 8940 8300 8850 9230

Cylinder #2 9210 9200 8590 9010 9310

Average 9290 9070 8450 8930 9270
108-day compressive strength, psi

Cylinder #1 10,520 10,310 9970 10,100 10,980

Cylinder #2 10,350 10,240 9750 10,000 10,750

Average 10,440 10,280 9860 10,050 10,870

1 psi=(1.45E—04)Pa : 1 in.=2.54cm.
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Shrinkage strain data, 10-6 in./in.
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